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Inspection Certification
Rev. 1.0 -05.07.2017

1760

Testlocation Bad Grénenbach Sensor/HZ ME-KM26z-5 kN

Standard 926-1:2016 - 4.6 Amplifier/HZ ME-GSV-2AS - 100 Hz
Date 18.08.2017 Last Calibration D-L-17552-01-00- 2017-02
Inspector Guido Reusch Measuring uncertainty |12,5N
Line-Manufacturer Liros Temp./humi. 21,3° - 55%

Articel DC 120 Line diameter 0,9 mm

Req. Strength by Mf 1200 N Line length overall |500 mm

Material Dyneema/--- Color white

length of seam - mm 70in50 Kind of seam Step

Production description

06.07.2017, Rev. 1

Results

Max. strength unbended 1317,0 N|109,8 % from req. Strength

Max. strength Test 1 1294,0 N|107,8 %

Max. strength Test 2 1368,0 N|114,0 %

Max. strength Test 3 1432,0 N|119,3 %

Test Result average 1364,7 N Result with MU

Test Result minimum

12940 N 12815 N
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Bad Gronenbach, 18.08.2017
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Production description Liros Test No. 1760

DC 120 Date 18 August 2017
Needl| e 70
Thr ead Anerican Effierd Polyester Tex 45 bond threads

.20 70 iy
k 50 20 d 1mm
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